
A COMPARATIVE STUDY OF DIFFERENT TECHNOLOGIES OF 

SEWAGE TREATMENT PLANT 

 

A DISSERTATION SUBMITTED IN PARTIAL FULFILMENT OF THE 

REQUIREMENTS FOR THE AWARD OF DEGREE 

 

OF 

MASTER OF TECHNOLOGY 

IN  

ENVIRONMENTAL ENGINEERING 

 

Submitted by  

KESHAV SHARMA 

2K19/ENE/22 

 

Under the supervision of  

 

Dr. GEETA SINGH  

 

 

DEPARTMENT OF ENVIRONMENTAL ENGINEERING 

DELHI TECHNOLOGICAL UNIVERSITY  

(Formerly Delhi College of Engineering)  

Bawana Road, Delhi-110042 

MAY, 2022 



 pg. 2 

CANDIDATE'S DECLARATION 

 

I, Keshav Sharma, Roll No.2K19/ENE/22 of Masters of Technology in Environmental Engineering, hereby 

declare that the project Dissertation titled “A COMPARITIVE STUDY OF DIFFERENT TECHNOLOGIES OF 
[...]
three STPs described above performed badly in terms of TDS (Total Dissolved Solids) removal (Chemical 

Oxygen Demand). 

The most efficient removal/reduction sequence was 1. TDS (40%) 2. COD (49%) 3.TSS (75%) 4.BOD (80%), 

1.TDS (44%) 2.TSS (51%) 3.BOD (73%) 4.COD (75%) and 1.TDS (53%) 2.COD (65%) 3.TSS (79%) 4.BOD 

(83%) respectively in STP 2, STP 3 and STP 1. In compared to the other two STPs, STP 1 in Sector-71 

produced superior effluent outcomes and had a higher reduction efficiency for the effluent. BOD is 87% and 

is highest among STP 2 at Sector 136 and STP 3 at Greater Noida West Sector 1 which is 79% and 73% 

respectively. 

Sector 71 STP1, based on MBBR technology, has more stable outcomes than Sector 136 STP2, based on 

MBR technology, and Greater Noida west Sector 1 STP3, based on SBR technology, according to the review. 

The following is the ranking of overall performance for the technologies examined in various STPs: 1. MBBR, 

2.MBR 3.SBR, which demonstrates that in the treatment of sewage, MBBR (with ultrafiltration) tech is 

superior to MBR & SBR tech. 

The functioning concept, as well as issues related to the operation and maintenance of all three STPs, are 

also covered. 

  



 pg. 12 

LIST OF TABLES 

 

Table 3.1 Parameters and Methods for their Analysis      40 

Table 3.2 CPCB General Standards for the discharge of Environmental Pollutants according to the 

Environment (Protection) Rules, 1986 Schedule-VI Part-A: Effluents    50 

Table 4.1 Characteristics of Influent and Effluent of all the 3 STP’s in the month of February  

            54 

Table 4.2 Characteristics of Influent and Effluent of all the 3 STP’s in the month of March 55 

Table 4.3 Characteristics of Influent and Effluent of all the 3 STP’s in the month of April 56 

Table 4.4 Average characteristics of INFLUENT and EFFLUENT of all the 3 STP’s  57 

Table 4.5 Comparison of all the three STP’s Effluent with Central Pollution Control Board (CPCB), 

General Standards for the Discharge of Environmental Pollutants according to The Environment 

(Protection) Rules, and 1986 Schedule-VI.        64 

Table 4.6: Overall Performance of Removal/Reduction Efficiency of all the 3 STP's  65 

 

 

 

 

 

 

 

 

 

  



 pg. 13 

LIST OF FIGURES 

 

Figure 1.1: Typical Stages in Conventional Treatment of Sewage    15 

Figure 1.2: General Diagram Showing Various parts of a STP     16 

Figure 1.3: Tube Chip Shaped Bio-Carriers in MBBR tech     17 

Figure 1.4: Flow diagram showing MBBR technology      18 

Figure 1.5: Flow Diagram of Showing MBR Diagram      19 

Figure 4.1: Graphical Representation of pH       58 

Figure 4.2: Graphical Representation of Temp.       58 

Figure 4.3: Graphical Representation of TSS       59 

Figure 4.4: Graphical Representation of  TDS       59 

Figure 4.5: Graphical Representation of  Oil & Grease      60 

Figure 4.6: Graphical Representation of BOD       60 

Figure 4.7: Graphical Representation of COD       61 

Figure 4.8: Graphical Representation of Chlorine      61 

Figure 4.9: Graphical Representation of NO3-N       62 

Figure 4.10: Graphical Representation of NH3-N       62 

Figure 4.11: Graphical Representation of PO4-       63 

Figure 4.12: Graphical Representation of  Parameter BOD Exceeding CPCB Standards 65 

Figure 4.13: Graphical Representation of TSS for Overall Performance or Removal/ Reduction 

Efficiency of all the 3 STP’s          66 

Figure 4.14: Graphical Representation of Overall Performance or Removal/ Reduction Efficiency of all 

the 3 STP’s.            66 

 

  



 pg. 14 

LIST OF ABBREVIATIONS 

BOD      Biochemical Oxygen Demand 

COD      Chemical Oxygen Demand 

FIG      Figure 

CPCB      Central Pollution Control Board 

mg/L      Milligram Per Liter 

TDS      Total Dissolved Solids 

TSS      Total Suspended Solids 

NO3 -N     Nitrate Nitrogen 

NH3 –N     Ammonia Nitrogen 

Cl-      Chloride 

PO4-      Phosphate 

Temp      Temperature 

MPN      Most Probable Number 

STP      Sewerage Treatment Plant 

ASP      Activated Sludge Process 

MBR      Membrane Bio-Reactor  

MBBR     Moving Bed Biofilm Reactor 

SBR      Sequential Batch Reactor 

oC      Degree Celsius 

  



 pg. 15 

CHAPTER 1  

INTRODUCTION 

1.1. General 

 

In past Humans gathered, transported, and disposed of waste items, including human excreta, manually in the 

early days of mankind, a technique known as dry conservancy. This system produces a foul odor and is 

hazardous to one's health. With the advancement of civilization and development, effective waste disposal is 

now accomplished by a new system known as sewerage, which has supplanted the previous dry conservancy 

system. Sewage is waste that has been combined with water in the sewerage system. Sewage is transported 

by gravity to a Sewerage Treatment Plant through close pipes or lines known as sewers that are located away 

from residential areas (STP). Sewage is processed in this facility before being released into the environment. 

Local with Govt. pollution control jurisdiction developed freshness criteria are required to remove 

contamination of Environmental waterways. Whenever Garbage is released in manageable amount, the state 

authorities' criteria should meet. Toilets, lavatories, urinals, bathtubs, showers, home laundries, and kitchens 

all contribute to domestic sewage. Similar wastes from medical clinics and hospitals are also included i.e., 

Treatment Plant (STP). Sewage treatment is processed here before being released into the environment. 

1.2. Treatment Methods Generally Followed at an STP 

 

When feces is collected from residential, commercial, and industrial sources, a sewage treatment facility 

eliminates toxins that impair water quality and jeopardize public health and safety when released into water 

receiving systems. 

Its goal is to make it possible to dispose of human, residential, and industrial effluents without endangering 

human health or causing unacceptable environmental harm. 

To remove particles, organic refuge, and nutrients from wastewater, Physical, chemical, and biological 

processes and activities are used in traditional treatment.  



 pg. 16 

 

Figure 1.1: - TYPICAL STAGES IN CONVENTIONAL TREATMENT OF SEWAGE 

  



 pg. 17 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 1.2: - General Diagram Showing Various parts of a STP 

1.3. 1.5 MLD Sewerage Treatment Plant, “Sector 71” on MBBR Technology, at Noida 

This Sewerage Treatment Plant, located at a group housing spread over an area of 160 acres, is located at 

Sector 71 Noida. The present capacity of the Sewerage Treatment Plant is 1.5 MLD. Sewage is treated in 

three stages at this STP: primary, secondary, and tertiary. 1.5 MLD being treated up to tertiary treatment and 

beyond of 1.5 MLD, 390 KLD Waste water or sewage that has been cleaned is recycled for watering of open 

areas and gardens. The 1.12 MLD In an open drain, treated sewage is disposed away. 

The main components of STP “Sector 71”, Primary Treatment (MBBR Technology) 

1. Raw Sewage Sump 

2. Inlet Channel 

3. Settling Chamber 

4. Mechanical Screens 

5. Grid Separators 

Secondary Treatment Components 

1. Fluidized Aerobic Bioreactor Media 

2. MBBR units (Moving Bed Bio Film Reactors):  

3. Clarities settlers 

  



 pg. 18 

Tertiary Treatment Components 

1. Disinfection (Chlorine contact), Chlorine Contact Tank: 1 

2. Filtration: Dual filter Media, one coconut shell filter media & other coarse fine aggregates as the 

other media. 

Figure1.3: - Tube Chip Shaped Bio-Carriers in MBBR tech 

Bio-carriers in the shape of tube chips are shown in the fig above. The bio-carriers were created by 

combining an organic polymer (high density polyethylene) with nano-sized inorganic ingredients (cokes 

powder, zeolite, and other materials); the nano-sized inorganic ingredients were purposefully mixed to 

increase the carrier's surface area and roughness for better microorganism accommodation. 



 pg. 19 

.  

Figure 1.4:- Flow diagram showing MBBR technology

 
 
 

INLET CHANNEL 

RAW SEWAGE 

SETTLING CHAMBER 

GRIT SEPARATORS 

MBBR-1 

MBBR-2 

CLARISETTLER 

CHLORINE 
CONTACT 
TANK 

SLUDGE SLUDGE 
SUMP 

SLUDGE 
THICKNER 

CENTRIFUGE 

DRY SLUDGE 

SLUDGE 
DRYING BEDS 

OUTLET 
CHANNEL 

BLOWER 
ROOM 

MANUAL SCREENS 

MECHANICAL SCREENS 



P a g e  20 | 80 
 

1.4. 0.7 MLD Sewerage Treatment Plant based upon MBR Technology of 

Group Housing 2, Sector 136, Noida 

 

The main components of STP (MBR Technology) 

 

1. Inlet Screen Chamber 

2. Equalization Tank 

3. Air Blowers : 

4. MBR Tank 

5. Air Diffuser : 

6. Sludge Holding Tank : 

7. Disinfection Tank : 

8. Sewage Feed, Sludge Transfer & Suction Pump 

9. Sludge Transfer and Disposal Pumps : 

10. Tertiary Treatment : 

11. UV Unit/ System 

 

  



P a g e  21 | 80 
 

Figure 1.5: - FLOW DIAGRAM OF SHOWING MBR DIAGRAM 

  

INLET SCREEN 
CHAMBER 

EQUALIZATION 
TANK 

ANOXIC TANK 

PREAERATION 
ZONE 

MEMBERANE 
BIO REACTOR 

SLUDGE 
HOLDING TANK 

CENTRIFUGE 

TREATED 
WATER TANK 



P a g e  22 | 80 
 

1.5. 1.25 MLD Sewerage Treatment Plant base upon SBR Technology at 

“Group Housing 3”, Sector-1, Greater Noida West. 

 

The main components of STP.  

 

1. Bar screen  

2. Oil/Grease Interceptor 

3. Equalization tank 

4. Sequencing Batch Reactor Tank 

5. Decant Tank 

6. Sand & Acti. Carbon filter 

7. Chlorinator 

8. Final treated effluent tank 

9. Sludge holding tank 

10. Filter press 

1.6. Aim of the Study 

 To analyze influent and effluent’s physio-chemical parameters for all the STP’s 

studied. 

 To study the influent and effluent biological parameters for all the STP’s. 

 To determine the Nutrient Load in each of the STP studied. 

 To get a practical understanding of the functioning principles of all three STPs 

covered. 

 The entire performance of each STP in terms of removal/reduction efficiency must 

be determined. 

  



P a g e  23 | 80 
 

 

1.7. Significance of the Study 

Proper treatment should be given to sewage in Sewerage Treatment Plant before their 

disposal into inland surface water or for reuse of sewage effluent for irrigation purposes. 

My study on the above three STP’s is done to check whether the effluent from the three 

STP’s studied complies with the Central Pollution Control Board (CPCB) General 

Standards for the discharge of environmental pollutants Part –A: Effluents, into Inland 

Surface Water according to The Environment (Protection) Rules,1986 Schedule-VI, 

because the discharge from the STP’s meet the river Yamuna River i.e., the source of Inland 

Surface Water. 

Also, this study will help us to know that among MBR, MBBR and SBR which technology 

is better for the treatment of sewage and producing effluent of good quality. 

  



P a g e  24 | 80 
 

CHAPTER 2 

LITERATURE REVIEW 

 

2.1. Fluidized Bed Biofilm Reactor for wastewater treatment  

 

Wen K. Shieh and John D. Keenan (1986) invented the fluidized bed biofilm reactor (FBBR), 

which is a relatively new biofilm process invention. Microbes got immobilized on medium's 

small, fluidized particles, resulting in a heavy biomass halt in reactor, allowing the procedure 

to work at substantially greater fluid through outs while neglecting biomass washout. 

FBBRs are particularly useful in biological effluent treatment, ethanol & commercial biomass 

conversion and biochemical applies due to their procedure intensify (i.e., a reduces in process 

sizes while retaining workability). Present state in knowledge on biofilm criteria that occur 

during operation of FBBR is discussed in the paper.  

 

2.2. Treatment of raw domestic sewage in an UASB reactor  

Raw home sewage was treated in an up flow anaerobic sludge blanket (UASB) reactor with a 

volume of 120 liters & depth of 1.92 meters in an experiment conducted by R.A. Barboza and 

G.L. Saint Anna Jr. (1989). The sewage had a BOD5 of 357 mg l1 and a COD of 627 mg l1 on 

average. The suspended fraction contained approximately 75% of the organic components. 

During the test, the temperature of the sewage lies between 18 to 28 degrees Celsius. Duration 

of nine-month period, Reactor was evaluated self-inoculation and raw residential sewage 

purification. For the length of the experiment, the unit was started without inoculum and ran 

considering hydraulic detention time of 4 hrs. In duration of testing, a sludge bed was 

discovered. At last of the experiment, major quantity of spherical granular particles with 

diameters of 6–13 mm was observed. After a four-month procedure, the inoculation and 

acclimatization phases were finished. There were 78 percent removal efficiencies for BOD5, 

74 percent removal efficiencies for COD, and 72 percent removal efficiencies for TSS. The 

biogas had a COD content of 69 percent and a standard gas production factor of 80 l kg1 COD. 

  



P a g e  25 | 80 
 

2.3. Technical review on the UASB process  

Kwan Chow Lin et al. (1991) conducted research on the UASB wastewater treatment method 

in depth. The effects of several factors on anaerobic sludge granulation, process start-up, and 

UASB reactor operation are studied. The design and construction criteria for the UASB reactor 

are presented, together with research on analytical modelling of liquid flow pattern, biological 

substrate & sludge distribution converts in the UASB reactor. Finally, the application of 

approach to treatment of several kind of wastewaters is explored. 

 

2.4. Microbial growth in Fixed-Film Reactors: Process startup 

considerations  

A.P. Annachatre and S.M.R. Bhamidimari (1992) studied that A completely grown and mature 

biofilm is required for optimal steady-state performance of any biofilm reactor. Biofilm is 

developing during the beginning phase of a fixed-film reactor, making it difficult to measure 

process performance. During reactor starting, environmental, cellular, and surface variables all 

have a significant impact on biofilm development. 

Improved understanding of the nutritional, toxicological, and environmental needs of 

wastewater-degrading microorganisms has aided in the development of optimal microbial 

growth environments. Small microbial increase rates, rigorous natural conditions, & the 

restricted capacity of archaebacteria to attach and form fixed biofilms stymie the beginning of 

anaerobic fixed film reactors. Proper support medium selection and creation of appropriate 

inoculation processes and starting tactics might overcome these hurdles. 

 

2.5. Small wastewater treatment plants — A challenge to wastewater 

engineers  

Markus Boller (1997) found that Three conferences conducted by the IAWQ Specialist Group 

on "Small Wastewater Treatment Plants" illustrate international interest and activity in this 

topic, as well as the need to share expertise in the design, building, maintenance, and 

management of compact treatment plant. In the not-too-distant future, the number of tiny 

treatment works will skyrocket, resulting in a surge in demand for knowledge on relevant 

techniques and technology.  

  



P a g e  26 | 80 
 

Minor wastewater flows cause pollution in tiny areas, but given the high per capita 

expenditures, treatment needs and alternatives must be extensively examined. More 

pronounced and diff. boundary conditions, operation and maintenance issues, such as load 

fluctuations, per capita costs, and a wide range of feasible treatment and disposal systems, 

necessitate the use of experienced engineers with a broad and thorough understanding of rural 

water quality management, in comparison to larger plants. When comparing technical options 

ranging from mechanical and simple biological low-rate systems like ponds, sand filters, and 

reed beds to complex high-rate suspended and fixed biomass reactors, plant size, operation 

safety, reliability, demand for skilled personnel, investment, and operation costs must all be 

taken into account. 